samran s, FCC RF Test Report Report No. : FR461913G

Pol. Horizontal Vertical
1mu!vei(llBIMm) o Level (dBuvim)
138 1134
a5 a5
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448 1 et % § 1
Peak PR MP ¥ AR WTRESRNHIRY™ Sy W il
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13410.00 445 82.20 -43.64 LBl 38.89 16.4 6038 0.0 - - PEMC 1 13410.00 45.14 83.20 -43.06 3239 38.89 16.4 6238 0.0 - - PEAC
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samran s, FCC RF Test Report Report No. : FR461913G

Pol. Horizontal Vertical
1mu!vei(llBIMm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| ﬁ GEM\@ il ﬂ:ﬁﬂ@
44 1 o 1
Peak ettt A ! e T R N i
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13330.00 45.49 74.00 -28.51 3257 30.04 16.20 6232 0.0 - - PEMC 1 13330.00 46.09 74.00 -27.91 3317 30.04 16,20 6232 0.8 - - PEAC
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Pol. Horizontal Vertical

mLevel{dBWIm] i Level (dBuVim)
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35
Avg 3

168.3 163

10000 11600, 13200, 14500, 16400, 16000 10000 11600, 13200. 14800, 16400, 18000

Frequency (MHz) Frequency (MHz)
Linit Ouer Read  Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark Freq Llevel Line Limit Level Factor Loss Factor Factor Remark
Mo dBjn B 8 B i 0B B & deg MidWm i B N B B B & o g
1 13570.00 44.69 88.20 -43.51 5120 38.66 16,32 62.49 @.09 --- --- PEAK 1 13578.80 45.28 B88.20 -42.92 52.79 38.66 16.32 62.49 @@ --- --- PEN
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saranas. FCC RF Test Report

Report No. : FR461913G

<Simultaneous transmission>
Radiated Spurious Emission Test Modes

Mode Band (Ii;a:;j) Antenna Modulation Channel @ Frequency 2::: RU ' Remark
Mode 1 2400-2483.5 | 2400-2483.5 6+7 802.11ax HE40 04 2427 MCSO | Full -
U-NII-5 5.925-6.425 6+7 802.11ax HES8O0 7 5985 MCSO0 @ Full -
Mode 2 2400-2483.5 | 2400-2483.5 6+7 Bluetooth-LE 39 2480 2Mbps | Full -
U-NII-5 5.925-6.425 6+7 802.11ax HE80 7 5985 MCSO0 | Full -
Summary of each worse mode
. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHC;) (dBuV/m)  (dBuV/m) (dg) Pol. - Result | Remark
802.11ax HE40 | 04 | 2386.57 50.93 54.00 -3.07 H AVERAGE @ Pass | Band Edge
802.11ax HE40 = 04 | 7281.00 42.78 74.00 -31.22 H - Pass Harmonic
! 802.11ax HE80 | 7 5923.40 59.97 68.20 -8.23 H AVERAGE Pass | Band Edge
802.11ax HE80 11970.00 46.16 74.00 -27.84 H PEAK Pass Harmonic
Bluetooth-LE 39 | 2495.92 45.71 54.00 -8.29 V | AVERAGE @ Pass | Band Edge
) Bluetooth-LE 39 | 7440.00 41.62 74.00 -32.38 H Peak Pass Harmonic
802.11ax HE80 5922.44 59.84 68.20 -8.36 H AVERAGE @ Pass | Band Edge
802.11ax HE80 | 7 11970.00 47.21 74.00 -26.79 \% PEAK Pass Harmonic
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Mode
Simultaneous transmission Band Edge
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
e ORI i FCPAT 1
B0 %M%fw B0
W Wl 141
448 48
Peak
15 35
163 163
M 3. 216 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2386.% 64.46 74.00 0.4 5160 3144 6.60 3113 600 108 79 PEAC 1 2417.00 11,96 ------ ------ 97.12 3148 6.6 3220 6.00 100 79 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
448 48.8\/~./”_/JL S —
Av
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 386,57 50.93 4.00 -3.07 38.07 2.4 6.60 3218 6.00 108 79 AVERAGE

Mz dBu/m dBuv/m B BV dBfm B B B o deg
1 2427.00 108.18 ------ - B7.20 3252 6.63 3219 6.00 100 79 AVERAGE

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461913G

1
Mode
Simultaneous transmission Band Edge
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
415 915
td FECPARTIEC i FOPIRTIE
650 MMWJ 650
ittt | — el ottt it
448 448
Peak
125 15
163 163
o 236 216 Jaii 4, 240 100 1400, 1810, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy MeBdndie B BY & & B B a iy
1 2389.80 59.65 74.00 -14.35 46,75 32.45 06.60 3218 6.0 331 165 PEAK 1 2427.00 105.86 ------ - 92.88 3252 6.65 3219 6.00 3L 185 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
415 95 !
B3 813
5.0 A
FCC PART A5C AVG) FCC PART 15C (AVG)
us i 4MM%ﬂﬂwwﬁwwﬁmwﬂMMJWHmm_m,ﬂkqmwwmwﬁd
Av
g 15 15
16 163
Y v
o 3. b7} 188, i, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over fResd Aot CablePreamy Aue Mos Thos lnit Dier Read Ant Cable Preap A Aos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Remark reg Level Line Linit Level Factor Loss Factor Factor Remark
wWH‘MM_dEMM_dE_dE_dB_cng Mz dBui/m dBuv/im B B dBfm B B B en deg
1 BB 4637 40 T8 348 0 66 L1 6H Bl 105 NERME L UBE ] e e B8 R4 666 320 66 B 105 Auerage

Sporton International Inc. (Kunshan)
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1
Mode
Simultaneous transmission Harmonic

Pol. Horizontal Vertical

o Level (dBuVim) o Level (dBuVim)

1050 1050

900 904

- FCCPART5C - FCC PARTA5C

e FOCPARTFSCAVS 0 FECPART f5C AV

£ 1 4 PO g Nt
Peak

300 00
Avg

150 150

3500 6000, 8000, 12000, 15000, 18000 3000 000, 9000, 12000, 15000, 18000

Frequency (MHz) Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark

Mz douu/m dBuv/m B dBWY dB/m B OB dB o deg
1 4854.00 4145 74.86 -32.55 59.80 34.19 9.5 6lL.24 .o 10 82
1 726100 4278 74.80 -31.22 6.0 35.66 1168 60.66 0.00 100 246

Mz dowu/m duv/m 8 dBW dB/m B dB oAb o deg
1 4854.08 40.30 74.80 -33.78 57.85 34.19 9.5 6l.24 .08 149 360
1 728100 4198 74.00 -32.02 5.3 35.66 11.68 60.66 0.00 M 23

Sporton International Inc. (Kunshan)
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Mode
Simultaneous transmission Band Edge
Pol. Horizontal Fundamental
W Level (dBuVim) el dBuVim)
18 13 :
1
95
3 I 6E PEAK WIF BE PEAK
"3 813 | J7
1
ESIUVMWWWWMWMW v wm.«ww
4l LI WA"'PJ
Peak
s 18
16
163
[ 1000 2800, 4600, 6400, §200. 10000
5625 5657, 5688, 5921, 5983, 5985 Frequency (MHz)
Frequency (MHz)
N Linit Over Read  Ant Cable Preamp Aux APos TPos
Linit Qver fesd  Ant Cable Preamp  Auc Mos  Tos Freq level Line Linit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Mz dBul/m dBuv/n @D dBWV B B B B o dgg
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 43100 163.34 - ----- .40 3243 6.66 3220 0.08 100 220 Peak
1 592356 69.82 83.20 -18.38 36.43 35.84 10.51 3216 0.0 108 220 PEXK 1 5985.00 106,80 ---ens -eeee- 93,01 3538 1058 3017 .00 lee 22l PEAC
W Level (dBuVim) el dBuVim)
113§ 1134
2
i il 1
"3 813
WRGEG WA
A JUI LVJ,JHUHH
45.9M 4”\,’/J
Av
g9 s 4
16
163
[ 1000 2800, 4600, 6400, §200. 10000
5625 5657, 5888, 5921, 5983, 5985 Frequency (MHz)
Frequency (MHz)
N Linit Over Read  Ant Cable Preamp Aux APos TPos
Unit Over Read  Art Cable Preamp  Aux Aos Thos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Mz dBuV/m dBuV/m o8 dBW dBm 8 A8 B deg
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 M02.08 %448 - --oee- B7.51 32.51 6.65 3219 0.00 168 221 Average
1 592340 59.97 63.20 -B.23 46,58 35.84 10.51 3216 0.0 109 221 AVERAGE 1598500 97.89 -eeeen eeee- 815 35,34 1057 3117 0.00  leg 221 AVERAGE
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Report No. : FR461913G

Mode
Simultaneous transmission Band Edge
Pol. Vertical Fundamental
W Level (dBuVim) el dBuVim)
113§ 1134
2
s s !
’ WIF GE PEAK
"3 813 | J7
1
ESIUWWWWW ) W
u 4MMWMMM
Peak
s 18
16
163
[ 1000 2800, 4600, 6400, §200. 10000
525 5847, 5880, LN Frequency (MHz)
Frequency (MHz)
N Linit Over Read  Ant Cable Preamp Aux APos TPos
Unit Over Resd  Ant Cable Preamp  Aux Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor -
- Mz dBuV/m dBuV/m o8 dBW dB/m 8 A8 B deg
Mz dBuv/m dBuv/m BB dBw B B B B 1 U008 95.67 ----- ---ee- 88,00 3251 6.65 3219 0.08 280 270 Peak
1 592076 68.55 83.20 -19.65 55,16 35.84 10.51 32.16 .00 1 595,00 10431 --eees eeeees .61 35.31 105 3017 .00 280 270 PEAC
W Level (dBuVim) el dBuVim)
113§ 1134
175 95 z
1
"3 813
WIF GE(AVE)
50 A
| b=
4l LI
Av \/.,./J
g9 s s
16
163
[ 1000 2800, 4600, 6400, §200. 10000
525 5847, 5880, LN Frequency (MHz)
Frequency (MHz)
N Linit Over Read  Ant Cable Preamp Aux APos TPos
Linit Over fead  Ant Cable Preamp  Au Freq level Line Linit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor -
- Mz dBul/mdBuv/n @D dBWV B B B B o dgg
Mz dBuv/m dBuv/m BB dBw B B B B 1 U008 85.72 ------ --mee- 78,75 3251 6.65 3119 0.00 268 270 Average
1 5923.68 56.46 63.20 -1L.74 43.07 35.84 10.51 3216 .00 1598500 95,63 -eees eeeees BLEY 35.34 10.57 3117 0.0 280 270 AVERAGE
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Mode
Simultaneous transmission Harmonic

Pol. Horizontal Vertical

o Level (dBuVim) o Level (dBuVim)

134 138

Uk ok

i i W\HSEPM 3 | W\HGEP@

1 — 1 —

WIFI GE(AVG) WIFI GE(AVG]

Peak 488 ! 488 !
Avg 15 14

163 163

000 11600, 13200, 14800, 16400, 16000 10000 11600, 13200, 14800, 16400, 16000

Frequency (MHz)

Linit Qver Read Ant Cable Presmp  Awx APos TRos

Freq level Line Limit Level Factor Loss Factor Factor

M dwifn dBuv/n 0B dBW B A8 dB dB
1 11978.00 46.16 74.86 -27.84 53.52 38.78 15.25 6lL3l @.0e

Remark

Frequency (MHz)

Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
WodWmBWn & B B & & & a deg
1 11970.00 45.83 74.80 -28.17 3319 3878 15,25 6Li 0.8 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N

Page Number . C54 of C62
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Mode
Simultaneous transmission Band Edge
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e ORI i FCPRT 15
5.0 5.
1
ottty gl ot “ ol hoh ot Mttt o el
iy 109 M
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 249950 5599 74.00 -18.00 4078 3L 675 L4 600 100 308 PEAC 1 2450.00 103.75 ------ === 99.67 338 6.73 L1 600 100 308 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
a S 1
A\/ MWW
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 23416 45.63 34.00 -8.37 3053 3160 673 3013 600 100 30B AVERAGE 1 2450.00 10137 ------ === B.20 3158 6.3 3LD3 600 100 300 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461913G

2
Mode
Simultaneous transmission Band Edge
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd FOPHRTIRC s FCPRT IR
5.0 / \ 5.
s Ik M i A oy it b 4 ! M»WMMMM
49 19 M
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2499501 55,09 74.00 -18.71 408 3L7M 675 LM 6B W B PEAK 1 2450.00 108,07 ------ ------ 8.99 3% 673 LD 6B W B PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
4@ PR 1 i
Av MW w1
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 249,50 45,71 34.00 8.9 3050 3168 675 LM 600 W B AVERAGE 1 2450.00 97.85 ------ - BT 3L 67 DL 6B W 0 AVERAGE
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Report No. : FR461913G

2
Mode
Simultaneous transmission Harmonic

Pol. Horizontal Vertical

" 7Le\ie\ (dBuVim) # ?Leve\ (dBuVim)

1024 1024

078 074

FCC PART 15C FCC PART 15C

731 73

%3 FCCPARTTAC (VG %3 FEC PART 14C (VG

439 438
Peak

293 23
Avg

145 145

3500 6000, 8000, 12000, 15000, 18000 3000 000, 9000, 12000, 15000, 18000

Frequency (MHz) Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
et & B Bn B B & w iy Wi & BN Bn B B & a g
1436050 40.35 7000 -33.65 5943 3396 1.4 6345 008 - - Pesk 1436050 3099 74.80 -34.01 59.97 33.96 1040 6345 008 - - Pesk
1 7Mp.00 LG 7400 -30.38 6.0 3564 1293 G375 0.0 - - Pask 1 7MD.00 40.60 7400 -3.40 S5 3564 1193 GRS 000 - --- Peak
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saranas. FCC RF Test Report
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Mode
Simultaneous transmission Band Edge
Pol. Horizontal Fundamental
W Level (dBuVim) el dBuVim)
113§ 1134 7
95 1
3 I 6E PEAK ‘ WIF BE PEAK
"3 813 | J7
1
smwaNwMMMWMMMWWMMMWWMM B
" 4”MWMWAW
Peak
s 18
16
163
[ 1000 2800, 4600, 6400, §200. 10000
5625 5657, 5688, 5921, 5983, 5985 Frequency (MHz)
Frequency (MHz)
N Linit Over Read  Ant Cable Preamp Aux APos TPos
Unit Over Read  Art Cable Preamp  Aux Aos Thos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Mz dBul/m dBuv/n @D dBWV B B B B o dgg
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 247608 98.63 ------ ------ UL 3256 672 1.3 0.08 100 228 Pesk
1 592244 76.65 83.20 -17.55 57.77 .83 10.51 3216 0.0 108 228 PEAK 1 5985.00 168.73 - -oeees 9,54 3538 1058 3.17 e.0e  lee 228 PEAC
W Level (dBuVim) el dBuVim)
113§ 1134
2
95 95 1
"3 813
WRGEG H|(W{ ____w H {_TW?@
MM 489
Av
e " 2
16
163
[ 1000 2800, 4600, 6400, §200. 10000
5625 5657, 5888, 5921, 5983, 5985 Frequency (MHz)
Frequency (MHz)
N Linit Over Read  Ant Cable Preamp Aux APos TPos
Unit Over Read  Art Cable Preamp  Aux Aos Thos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Mz dBuV/m dBuV/m o8 dBW dBm 8 A8 B deg
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 47608 9415 -----n - 8.0 32.56 6.72 3.3 0.00 108 228 Average
1 5922.44 59.84 63.20 -B.36 46,46 35.83 10.51 3216 0.00 109 228 AVERAGE 1598500 98.38 ---ee- -eee- BG4 35,34 10.57 3117 0.00 100 228 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461913G

2
Mode
Simultaneous transmission Band Edge
Pol. Vertical Fundamental
W Level (dBuVim) el dBuVim)
1134
113§ )
95
T AA%&: 1 VI 62 PEAK|
"3 et 813 | J7
1
50 il
MWWMWWW 0 P
Peak 15
15
16
163
[ 1000 2800, 4600, 6400, §200. 10000
5625 5657, 5888, 5921, 5983, 5985 Frequency (MHz)
Frequency (MHz)
N Linit Over Read  Ant Cable Preamp Aux APos TPos
Unit Over Read  Art Cable Preamp  Aux Aos Thos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Mz dBuV/m dBuV/m o8 dBW dB/m 8 A8 B deg
Wiz dBuv/m dBuv/m B BV w8 B B o deg BL% 3256 672 3L BB 37 270 Pesk
1 5923.40 63.69 83.20 -19.51 55.30 35.84 1051 32.16 0.0 317 27 PEAK 9.3 3527 1055 317 e.ee 37 27 PEAC
W Level (dBuVim) el dBuVim)
1138 1134
175 95 2
1
"3 813
WRGEG WA
4.
[
1 L‘_’\,‘_’_"_/,
4l LI
Av
e " L
16
163
[ 1000 2800, 4600, 6400, §200. 10000
5625 5657, 5888, 5921, 5983, 5985 Frequency (MHz)
Frequency (MHz)
N Linit Over Read Ant Cable Preamp Aux APos TPos
Unit Over Read  Art Cable Preamp  Aux Aos Thos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Mz dBuV/m dBuV/m o8 dBW dB/m 8 A8 B deg
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 47608 85.48 ------ ---eeo 7843 3256 672 3.3 0.0 317 278 Average
1 592,92 57.21 63.20 -10.99 43.82 35.84 10.51 3216 @.60 317 27 AVERAGE 1598500 95.58 -eeeen eeee- BLB4 35.34 10.57 3117 0.0 317 270 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461913G

2
Mode
Simultaneous transmission Harmonic
Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
i i W\HSEPM 3 | W\HGEP@
[ B30
WIFIBE(VG) WIFIBE(G)
Peak s | e !
Avg 35 15
163 163
10 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark

6 dow dBm B B B o deg
1 11970.00 46.66 74.00 -27.34 54.62 38.78 15.25 6L.3L .00

6 dow dBm B & B o deg
1 11970.08 47.21 74.80 -26.79 %457 38.70 15.25 6L3l @.00 - --- PEAK

Note: For all plots above, the over limit line signals are Fundamental signal which can be ignored.

Sporton International Inc. (Kunshan)
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Mode

Simultaneous transmission 18G-40G

Pol. Horizontal Vertical
EgLemre\(dEn\ﬂm] mleve\(dﬁnwm}
1050 1050
Il 00

7l Fi B {Peak) Bl a i Pegk)

ES=

Peak
- i ] WRLSEAG) i i WRSEH)
Avg 45‘0WWMMMM 4&0M
00 il
150 150
1800 240, 20, W, W A0 1400 240, 26400, i, J5H00 40000
Frequency (WK Frequency (NHy)

Note: Only the worst case has assessed 18G ~40GHz to test.
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1
Mode
Simultaneous transmission 30MHz-1GHz
Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuV/m]
WIFIGE PEAK] W GE PEAK
§75 67.5
550 %0 B
a ———1 r ) a—
00 | W A
2 i 4 SMW 2 4 M
175 4 1.5
50 50,
Peak 1 5
-4 £
% 2, I B 205, 1000 ] 1, a3, 1. 805, 1000
Frequency (MHz) Frequency (MHz)
Limit Over Read Ant Cable Preamp Aux APos  TPos Linit Over Read Aot Cable Preamp Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Wz dBuV/m dBuV/m a8 B de/m 48 48 48 m  deg PHz dBuV/m dBuV/m B dBuv  dB/m d8 d8 dB am deg
1 30.00 20.86 40,88 -19.14 27.31 25.74 @.76 32,95 0.8  ---  --- Peak 1 43.43 23.87 40.00 -16.13 4.37 15.45 0.98 32.93 @.88 ---  --- Peak
2 1245 19,52 43.50 -23.98 33.78 16.97 1.57 32.80 0.0 - - Pesk 2 6LP4 23.20 40.00 -16.80 42.36 1248 18§ 3272 0.00 - - Pesk
3 183.26 22.91 43.50 -20.59 38.65 15.88 1.98 32.80 .09 ---  --- Peak 301340 25.60 43.50-17.90 307 17.85 158 379 0.8 - -~ Pesk
4 25892 19.% 46.00 -26.84 3126 19.56 2,17 3.3 0.0 ---  --- Peak 4 43158 20.59 46.00 -25.41 28.13 2256 3.9 33.19 0.0 ---  --- Peak
5 44419 2270 46.80 -23.29 29.99 2283 312 1314 8.0 - --- Peak 5 73420 26.04 46.00 -19.9 28.16 27.22 4.83 33.37 0.00 ---  --- Pesk
6 783.69 30.78 46.00 -15.22 31.94 27.9 4.17 3.9 0.0 ---  --- Pesk 6 82928 2882 46.00 -17.15 29.11 2846 4.24 3299 .00 --- - Pesk
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Appendix D. Duty Cycle Plots

VBW
0,
Band Duty Cycle(%) T(ms) 1/T(kHz) Setting
802.11a 98.97 - - 10Hz
802.11ax HE20 100 - - 10Hz
802.11ax HE40 100 - - 10Hz
802.11ax HE8O 100 - - 10Hz
802.11ax HE160 100 - - 10Hz
802.11ax HE20 RU26 100 - - 10Hz
802.11ax HE20 RU52 100 - - 10Hz
802.11ax HE20 RU106 100 - - 10Hz
802.11a
Spectrum [%]
Ref Level 32,00 dém  Offset 12,00 dB @ RBW 10 MHz
lo Att 30dB @ SWT Sms @ VBW 10 MHz
SGL
@ 1Pk Max
= D3[1] 0.03 dB
kﬁﬁmmmywwvw trthun s M;k MWMMAWW g s dlj':n
217.39 ps|
10 dBm
0 dBjm
-10 @Bm
-20 gBm
-30 dBm
-40 dBm
-50 dem
-60 dBm
CF 5.955 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 217.39 ps 19.73 dém
p2| Mmi| 1 2.0942 ms 3.96 dB
D3| M1 1 2.11594 ms 0.03 dB
JU T Ready | WRNRNNAND We )
Sporton International Inc. (Kunshan) Page Number : D-1 of D5
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802.11ax HE20

Spectrum T

Ref Level 32,00 dBm Offset 12,00 dB @ RBW 10 MHz

jo Att 30de @ SWT 20 ms @ VBW 10 MHz
SGL

@ 1Pk Max

PAHRAMPN AN gt AN ANARARAEA P A AR LA At NI At AN s gt A
20 dBm

10 der

0dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dém

CF 5.955 GHz 691 pts

2.0ms/
1

i ] Ready  WRNNNRRED W6 J

802.11ax HE40

Spectrum r‘?

Ref Level 32.00 dBm Offset 12.00 dB & RBW 10 MHz

fo Att 30de @ SWT 20 ms @ VBW 10 MHz
SGL

@ 1Pk Max

Y PR YT LIV TV fan b Nt gt Al Al poali g s v A AL At 0d
L v v

10 dem

0dBm

-10 dem

-20 dem

-30 dBm

-40 dem

-50 dém

-60 dBm

CF 5.965 GHz 691 pts

]—' )| Ready [ [[]]

Sporton International Inc. (Kunshan)
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802.11ax HEB8O

Spectrum

Ref Level 32.00 dBm
f Att
SGL

Offset 12.00 dB @ RBW 10 MHz
30de @ SWT 20 ms @ VBW 10 MHz

@ 1Pk Max

W%WMW

10 dBm

0dBm

-10 dem

-20 dBm

-30 dem

-40 dem

-50 dBm

-60 dBm

CF 5.985 GHz 691 pts

2.0ms/

)il

J

802.11ax HE160

Spectrum

Ready

———
UNENENERD W8 y

Ref Level 32,00 dBm
o Att
SGL

Offset 12,00 dB @ RBW 10 MHz
30de @ SWT 20 ms @ VBW 10 MHz

@ 1Pk Max

20 dBm

10 der

WWWMWWMWW il L An 3N

S P e

0dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dém

CF 6.025 GHz 691 pts

Il

Ready

2.0ms/
1

ANRRRNRRD 8 y
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802.11ax HE20 RU26

#Atten: 10 dB
Correction
Froq Ref Int (S)

Scale/Div 10 dB

et

L L T

Center 5.946940000 GHz
Res BW 8 MHz

802.11ax HE20 RU52

#Atten: 20 dB

Scale/Div 10 dB

-

Center 5.945560000 GHz
Res BW 8 MHz

#Video BW 8.0 MHz

4
rW.M'H]W%‘-M‘&WWWMM«&y-l,h\-rM‘r‘-rbﬂ'ﬁMﬂ\"iﬂfﬂMﬂ.ﬂﬁ}m*&-

#Video BW 8.0 MHz*

#Avg Type: Power (RMS|
Tng: Free Run
IF Gain: Low
Sig Track: Off
Sweep Time
r1 500.0 ps JAnnetation

Ref Level 106.99 dBpV

‘Sweep / Measure
Continuous
ngle

Span 0 H:
Sweep 5.00 ms (1001 pts;

PNO Fast
Gate: Off
IF Gain: Low
Sig Track:

Avg Type: Power (RMS)
Trig: Free Run

Ref Level 116.99 dBpV

‘Sweep / Measure
Continuous
ngle

Span 0 H:
Sweep 5.00 ms (1001 pts;
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802.11ax HE20 RU106

#Atten: 20 dB PNO Fast
Gate. Off
IF Gain' Low

Sig Track: Off

Corre off
Freq Ref- Int (S)
Ref Level 116.99 dBpV

T WL BT RNV R

Center 5.947040000 GHz
Res BW 8 MHz

#Video BW 8.0 MHz

ke by el

Avg Type: Vollage
“Trig: Free Run

PPPPPP
Mkr1 15

Sweep Time
Annotation

‘Sweep / Measure
Continuous
gle

Span 0 Hi
Sweep 15.0 ms (1001 pts:
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